
 
 

 

F TECHNOLOGY 

 

District Heating-Driven Membrane Distillation 
for Water Purification in Industrial Applications 
 

DANIEL MINILU WOLDEMARIAM 

 

 

 

 

 

 

 

Doctoral Thesis, 2017 

KTH Royal Institute of Technology 

Energy Technology Department 

SE-100 44 Stockholm, Sweden 





 

 
 

 

 

 

 

 

 

 

 

 

 

This doctoral research has been carried out in the context of an agreement on joint doctoral 

research supervision between KTH Royal Institute of Technology, (Stockholm, Sweden), 

and Politecnico di Torino − PoliTo, (Turin, Italy). The research was partially funded by the 

European Commission through the SELECT+ (Environomical pathways for sustainable 

energy services) program, an Erasmus Mundus Joint Doctorate. 
[...]
The system capital cost calculation is based on data presented by Kullab 
and Martin [170] and includes skid, MD modules, pumps, heat 
exchangers, tank, electrical equipment, piping, and other items. The 
capital cost of purified water production was estimated based on five 
years’ lifetime for membranes and a twenty-year operational span of 
other MD equipment in the system. The capital expenditure for the MD 
pilot plant is given in Figure. 5.7. As can be seen from the CAPEX analysis 
result, MD modules and assembly takes the highest share, followed by 
other costs. However, due to the economy of scale, a degression 
coefficient is used in capital expenditure calculations for large-scale 
systems, hence higher capacity MD plants will have lower specific 
CAPEX.  

The cost for commercial productions could potentially be reduced by 
careful review of components and suppliers, as well as by optimization of 
the assembly procedures. The results of specific CAPEX for the three 
cases at different plant capacities are given in Figure 5.8. Case 2 has the 
lowest specific CAPEX due to the higher permeate flux and so fewer 
numbers of modules are required. Cases 1 and 3 have nearly overlapping 
specific CAPEX values due to the very close permeate flux, and so closer 
number of MD modules is required for a particular production capacity. 
Hence, Case 2 specific CAPEX showed a reduction from $50000 to 
$20000 per (m3/h) when the plant capacity increases from 10 to 100 in 
m3/h. For an anticipated plant capacity of 8000 m3/h, which is the 
average effluent production from the Stockholm WWTP at Henriksdal, 
specific CAPEX will be as low as $9800 and $16000 per (m3/h) for Cases 
2 and 1 respectively. In this case the annual district heating demand to 
drive the corresponding MD system would be in the range of 50 to 68 



Daniel M. Woldemariam, Doctoral Thesis-2017 
 

72 
 

TWh. However the annual district heating production in Stockholm was 
13 TWh in 2015 [171, 172], therefore such a large MD system is unrealistic 
Considering an upper limit of 10% of Stockholm’s annual district heating 
for the MD system, the capacity of purification will be limited to 215, 200 
and 150 m3/h for Cases 1, 2, and 3 respectively (as shown by the red line 
in Figure 5.8).  

 
Figure 5.7 CAPEX contributions ($) of different components for the reference MD pilot plant 

 

 



 District Heating-Driven Membrane Distillation for Water Purification in Industrial 
Applications 

 

73 
 

 
 

 
Figure 5.8 Specific CAPEX of MD system for the three cases at different plant capacities. 

 

The overall annual operational and maintenance expenditure (OPMEX) 
for a plant capacity of 10 m3/h is summarized in Figure 5.9. From the 
calculation of OPMEX, it was found that heat cost has the highest 
contribution of about 94% from the other OPMEX shares followed by 
initial CAPEX (3.4%), service and maintenance (1.2%) and costs of 
membranes (0.7%). The annual cost of heat is found to be highest for 
Case 2 followed by Cases 1 and 3 which is due to the larger heat demand 
for Case 2 than the other cases. 

0
10
20
30
40
50
60
70
80
90

1 10 100 1000 10000

S
pe

ci
fic

 C
A

P
E

X 
10

3  $
(m

3 /h
)-1

 

Production capacity of MD system, m3/h 

Case 1

Case 2

Case 3

System upper limit 



Daniel M. Woldemariam, Doctoral Thesis-2017 
 

74 
 

 
Figure 5.9 Annual costs in USD of each type of expense for the MD plant capacity of 10 
m3/h. 

 The summary of unit costs for different MD plant capacities in each of 
the three cases is given in Table 5.5. The unit cost differences across the 
four plant capacities for a specific case are due to the effect of the 
economy of scale reflected from CAPEX. For a particular plant capacity, 
the unit costs of water purification among the three cases are significantly 
different due to variations in heat demands.  

Table 5.5. Unit cost of water, Cw in [$/m3] for the three cases at different MD plant capacities 
in m3/h  

Case 10 100 1000 8000 

1 19.13 18.55 17.29 17.17 

2 34.56 34.17 36.13 36.08 

3 6.35 5.75 5.53 5.44 

Estimated cost of purification are at least an order of magnitude higher 
than what was found by Kullab and Martin [170], which can be explained 

$1
$10

$100
$1 000

$10 000
$100 000

$1 000 000
$10 000 000

CAPEX

Service and
maintenance

Insurance

Membranes

Labour

Chemicals and
disposal

Heat demand

Electricity

Case 1

Case 2

Case 3



 District Heating-Driven Membrane Distillation for Water Purification in Industrial 
Applications 

 

75 
 

by the assumed specific thermal demand. Similar values are achieved 
with Case 3 with the assumption that heat losses are avoided and 
permeate heat exchange is employed. The result of this analysis is given 
in Figure 5.10, which shows the unit cost of $1.4/m3 at a feed temperature 
of 90oC, taking the calculated net specific heat demand of 4kWh/m3. 

 
Figure 5.10 Unit cost of purified water in the theoretical case of minimizing heat losses due 
to natural convection and through permeate. The analysis is for Case 3 integration 
considering 10m3/h plant capacity. 

As stated earlier, from the investigated MD-DH integrations Case 2 has 
the minimum system requirement in terms of the number of modules 
which translates into the lowest capital investment.  However, Case 2 has 
the maximum heat demand and so the highest specific cost of 
purification. In summary, Case 2 is found to have the highest cost of 
purification with $34.5/m3 per cubic meter of permeate. Even though the 
capital investment is very much higher than Case 2 and slightly greater 
than Case 1, Case 3 could be the preferred solution for its minimum 
overall specific cost of purification at less than $5.44/m3. The advantages 
and disadvantages of each case of MD-DH integration are summarized in 
Table 5.6. The parameter that remains unchanged is the removal 
efficiency, which is dependent on the membrane characteristics and feed 
nature in which these were kept the same for all tests of the three cases. 

0
1
2
3
4
5
6
7

80 85 90U
ni

t c
os

t o
f w

at
er

 C
w

 [$
/m

3 ] 

Feed temp., [oC] 

With heat loss 

With out heat loss  



Daniel M. Woldemariam, Doctoral Thesis-2017 
 

76 
 

Table 5.6. Summary of advantages and disadvantages of each of the three cases MD-DH 
integration regarding some major parameters 

Case Advantage Disadvantage 
1 Lowest heat demand 

 
No heat recovery, lowest permeate 
flux, 
so the largest number of modules  
required 

2 Highest permeate flux per 
module 
Lowest number of modules 
required and so smallest 
CAPEX 

No heat recovery 
Highest unit cost of water purification 

3 Heat recovery possible 
Lowest unit cost of water 
purification 

Lowest permeate flux, so requires 
large membrane area (investment) 

When cost comparison is made between the competing technologies RO 
and MD, costs will obviously be higher for the MD due to the higher 
specific energy (heat) demand. Unit cost water purification by RO is 
reported from $0.28/m3 for treating effluent from conventional activated 
sludge [25] to $0.83/m3 for PV powered RO for desalination [26], 
whereas $5.4 to 36/m3 were calculated for the DH powered MD analyzed 
in this study. 

5.4 Concluding remarks 

The study on removal efficiency of pharmaceutical residues by AGMD 
modules and related technoeconomic analyses were covered in this 
chapter. The highly effective drug residue removal by the AGMD module 
suggests that the process is feasible for the considered application. The 
economic analyses also showed that majority of the cost related to the 
water purification process comes from the cost of thermal energy. 
However, the heat demand could be optimized with proper MD-DH 
integration which can lead to a lower specific heat and eventually reduce 
the unit cost of such water purification. In addition to proper MD-DH 
integration, module design improvement should be given due 
consideration in future MD studies in order to minimize heat losses. A 



 District Heating-Driven Membrane Distillation for Water Purification in Industrial 
Applications 

 

77 
 

treatment concept will also have to take into account the handling of 
concentrate. From the experimental and simulation results it can be 
concluded that membrane distillation, with its high removal performance 
and the possibility of running with low-grade heat, is a potential 
alternative for purifying water with pharmaceutical residues and similar 
contaminants, especially in cases where waste heat is available. The 
pharmaceutical removal test results showed that the tested MD modules 
offered high efficiency which remains same even for highly concentrated 
feeds. 



Daniel M. Woldemariam, Doctoral Thesis-2017 
 

78 
 



 District Heating-Driven Membrane Distillation for Water Purification in Industrial 
Applications 

 

79 
 

6 District Heating-driven MD for Wastewater 
Purification in Pharmaceutical Industries 

 

 

Wastewater from pharmaceutical plants usually contains very complex 
mixtures of contaminants including antibiotics, steroids, antidepressants, 
anti-inflammatories, beta-blockers, lipid-lowering drugs, and stimulants 
[173, 174]. These are classified as hazardous wastes, as they pose a 
potential long-term risk to aquatic and terrestrial organisms [175, 176]. As 
a result both oxidation and adsorption steps are required in addtion to 
standard methods (filtration, flocculation, etc.) for handling such a 
wastewater stream. The degradation of pharmaceuticals by oxidation 
includes such techniques as ozonation as pretreatment or post treatment 
for membrane filtration technologies [177, 178] and Fenton oxidation 
[179]. Adsorption techniques are also widely used for removal of 
pharmaceutical residues from effluents of WWTPs. Activated carbon is 
the most commonly utilized and efficient adsorbent as reported by many 
researchers [180, 181]. Although effective such measures have limitations, 
either in separation efficiency or cost. 

In this chapter, district heating-driven membrane distillation is 
considered as a novel technology for wastewater treatment in the 
pharmaceutical industry. The AstraZeneca production facility at Gärtuna 
is chosen as a case study. Previously reported experimental data from two 
semi-commercial module prototypes (Xzero and Elixir) are incorporated 
into a thermo-economic analysis. 

6.1 AstraZeneca pharmaceutical WWTP case study 

The WWTP at Astra Zeneca, Gärtuna receives 850–900 m3/day effluent 
from several product lines. Generally speaking, this facility includes 
features seen in other modern pharmaceutical WWTP’s, namely 



Daniel M. Woldemariam, Doctoral Thesis-2017 
 

80 
 

bioreactors and activated sludge treatment. However, as these processes 
are not efficient enough to fully remove the residues, additional treatment 
steps such as activated carbon treatment, chemical precipitation, and 
floatation are included. There are two separate wastewater supply 
streams, as shown in Figure 6.1. Wastewater Stream 1 is collected from 
the main parts of the production lines and has an average flow rate of 33 
m3/h. This stream follows a cleaning procedure starting from biological 
treatment with fungi and bacteria, followed by activated carbon 
adsorption and finally sand filtration and polishing. Stream 2, with an 
average flow rate of 3 m3/h, originates from tablet production lines and 
consists of substances that would be decomposed at low pH and destroy 
the fungi used in the biological treatment step. Therefore, this stream has 
to be pretreated separately before joining the main WWTP. The 
pretreatment inlet stream has pH in the ranges of 12–14, mostly due to 
the high levels of sodium hydroxide upstream, with total organic carbon 
(TOC) concentrations from 250–400 mg/L and total nitrogen (TN) from 
15 – 25 mg/L. The main wastewater stream has a TOC of in the range 300 
–700 mg/L, 10 –40 mg/L of TN and TP 1–8 mg/L [182].  

Figure 6.1 illustrates a schematic of the WWTP showing the main flows 
and treatment components. Generally speaking, the Gärtuna facility 
includes features seen in other modern pharmaceutical WWTP’s, namely 
bioreactors and activated sludge treatment. However, as these processes 
are not efficient enough to fully remove the residues, additional treatment 
steps such as activated carbon treatment, chemical precipitation, and 
floatation are included. 



 District Heating-Driven Membrane Distillation for Water Purification in Industrial 
Applications 

 

81 
 

 
Figure 6.1. The major streams and processes in the WWTP facility at AstraZeneca 

After the buffering tank, the main wastewater stream is heated from 
about 10–20°C to up to 25–30°C before entering the bioreactor. The 
WWTP is connected to district heating network as part of its thermal 
needs. The treatment procedure for Stream 2 involves activated carbon 
treatment followed by sedimentation, where the compounds that would 
decompose and destroy the bio-agents are removed. Effluent is 
discharged into a mixer, where it combines with Stream 1 to proceed with 
similar purification process. 

The methods applied in this case study involve system analyses and 
optimization including mass and energy balance calculations with input 
obtained from pharmaceutical industry, coupled with results MD 
experiments on the removal of pharmaceutical residues. This study is 
based on the previous investigations [140, 142] on pilot scale experiments 
on both removal efficiency of MD for pharmaceutical residues and energy 
demand. Even though the feed used was effluent from municipal WWTP, 
concentrating procedures of the feed to a very high concentration (up to 8 
times initial concentration) were followed to simulate a real 
pharmaceutical wastewater.  

The process in this case study considers the integration of three different 
processes, as shown in Figure 3.3: Industrial process (pharmaceutical 
production), membrane distillation system, and district heating network. 
The MD system is fed with the wastewater stream to be treated from the 
pharmaceutical plant. Heat is provided from the DH supply line, while 



Daniel M. Woldemariam, Doctoral Thesis-2017 
 

82 
 

MD module cooling water supplies low-grade process heat and space 
heating.  

 Options for membrane distillation integrations at AstraZeneca 6.1.1
WWTP  

Wastewater Stream 2 was chosen as a viable candidate for introducing 
MD technology. This stream can be separated from the current WWTP 
process and fed directly to the MD unit for purification, replacing the 
activated carbon and sedimentation steps. The schematic diagram for the 
integration of MD in the WWTP is shown in Figure 6.3. This approach 
disregards the need to dispose of used up carbon or sedimentation 
residues. Instead, a highly concentrated liquid wastewater is produced, 
and the product water is contaminant free and could conceivably be 
reused, for example for cleaning. MD can thus lead to a zero liquid 
discharge treatment system provided that the concentrate is disposed of 
properly (i.e. incinerated). 



 District Heating-Driven Membrane Distillation for Water Purification in Industrial 
Applications 

 

83 
 

Buffer tank

15oC

Cold side 
MD-1

Wastewater 
Stream 1 ( ̴ 33m3/h)

Permeate

Wastewater 
Stream 2 (3 m3/h)

25oC

Hot feed side

Heat recovery by 
main wastewater stream

Cold side

MD-2

Permeate

To down stream treatment steps 
(Figure 6.1)

Hot feed side

Heat recovery 
for space heating

DH supply 
(80-70 oC)

DH return

DH return lines
Hot streams in feed side of MD

Cold streams in cod side of MD
Permeate from MD

Wastewater streams
Low temp heat recovered

Key for stream colours

DH 
substation

DH supply 
(80-70 oC)

DH supply

Flow splitter 

 

 Figure 6.2. The integrated WWTP-MD system for treatment of Stream 2. 

The DH network supplies heat at about 80°C for the MD system. Two MD 
subsystems are employed: MD-1 utilizes wastewater Stream 1 as a 